
 

  Title and relating text | 1 

 

 

 

 

 

Final Report 
Database of Permitting Practices for Seawater 

Desalination Concentrate 

 
Co-published by  

 



i 

WRRF-13-07 
 
Database of Permitting Practices for 
Seawater Concentrate Disposal 
 

 
 
 
 
Michael Mickley 
Mickley & Associates, LLC 
 
Nikolay Voutchkov 
Water Globe Consulting, LLC 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
Water Environment & Reuse Foundation 
Alexandria, VA 
 



ii    Water Environment & Reuse Foundation 

The Water Environment & Reuse Foundation (WE&RF) is a 501c3 charitable corporation seeking to 
identify, support, and disseminate research that enhances the quality and reliability of water for natural 
[...]
Because of the critical nature of concentrate permitting to the general feasibility of a 
desalination project, it is addressed at the earliest stage of desalination plant consideration – 
that is, the feasibility study phase. At the conceptual or preliminary design phase of project 
development, significant detail of all permits required for the desalination plant, including 
right of way, land acquisition, pilot system, intake system, construction, and operation 
permits, as well as the discharge permit, are identified. Most of the permits have 
environmental concerns associated with them, which are identified and evaluated in the 
environmental review and permitting phase. This document precedes issuance of most permits 
as it is used to support the issuance of permits and approvals. All permit conditions and 
environmental mitigation measures are reflected in the final design, construction, and startup 
and operation phases of the project. 
 
The issuance of an NPDES permit takes place within a sequence of several phases of project 
development and usually occurs when all environmental reviews are complete. Because of 
the complexity of the broader full desalination project permitting as well as the dedicated 
project focus on the NPDES permit, the broad project context will not be addressed further in 
this report. 



Water Environment & Reuse Foundation 9 

Table 1.5. SWRO Discharge Options and Example Facilities .  

Plant Country/State Size 

[MGD (ML/d)] 

Start Year Comments 

NEAR-SHORE OUTFALL 

Ashkelon Israel 85 (322) 2005 No diffusers 

Hadera Israel 72 (274) 2010 No diffusers 

Santa Catalina California 0.13 (0.5) 1991 With diffusers 

OFFSHORE OUTFALL 

Gold Coast (Tugun) Australia 35 (132) 2009 Tunneled outfall 
with diffusers 

Sydney (Kurnell) Australia 66 (250) 2011 Tunneled outfall 
with diffusers 

Perth I 
(Kwinana Beach) 

Australia 38 expansion to 
63 (143/239) 

2006/2012 Tunneled outfall 
with diffusers 

Perth II  
(Bunbury/Binningup) 

Australia 37/74 (140/280) 2011/2012 Tunneled outfall 
with diffusers 

Melbourne Australia 110/414 2012 Tunneled outfall 
with diffusers 

Adelaide  
(Port Stanvac) 

Australia 40/80 (150/300) 2011/2012 Tunneled outfall 
with diffusers 

WWTP OUTFALL 

Santa Cruz California 2.5 (9.5) Plant in planning With diffusers 

Barcelona Spain 50 (189) 2009 With diffusers 

Fukuoka Japan 13 (50) 2006 With diffusers 

POWER PLANT OUTFALL 

Tampa Bay Florida 25 (95) 2007 No diffusers 

Alicante I Spain 18 (68) 2003 No diffusers 

Alicante II Spain 18 (68) 2008 Short outfall; 
no diffusers 

San Pedro Del 
Pinatar I 

Spain 18 (68) 2006 With diffusers 

SHALLOW WELLS 

Stock Island Florida 1.5 (5.7) 2000 Shallow wells 

Marathon Florida 1.5 (5.7) 2000 Shallow wells 

Sand City California 0.3 (1.1) 2010 Shallow wells 

 
  



10 Water Environment & Reuse Foundation 

1.4.6 Summary of Background and Context Information 
 
This brief discussion of the project context orients and explains the project focus on SWRO 
discharge permitting and the approach taken in accomplishing the project objective. The 
project work was primarily information gathering followed by the analysis and synthesis of 
the information obtained. Information was gathered from interactions with regulatory agencies 
and SWRO facilities, as well as from the published literature. 
 
  



Water Environment & Reuse Foundation 11 

Chapter 2 
 

Desalination Plant Discharge Characterization  
 
2.1 SWRO Residuals 
 
Typically, seawater desalination plants generate the following three key sidestreams: 
(1) concentrate from membrane salt separation, (2) backwash water from the plant pretreatment 
system, and (3) membrane flush water from the periodic chemically enhanced cleaning [clean-in-
place (CIP)] of RO and pretreatment membranes (if membrane pretreatment is used; see Figure 2.1). 
The other two sidestreams shown in Figure 2.1 (filter-to-waste and out-of-specification permeate) 
are of an intermittent nature and have a volume and content of contaminants that are several orders 
of magnitude smaller than those of the three main sidestreams. 
 
During normal desalination plant operation, concentrate is produced continuously, whereas spent 
filter backwash water is only generated after every backwash cycle of each filtration unit or cell of the 
pretreatment system, which can be as long as 24 to 48 h when conventional granular media filters are 
used for pretreatment, and from 30 to 60 minutes for membrane pretreatment systems. Spent RO 
and pretreatment membrane cleaning sidestreams are generated intermittently (typically every one to 
six months). 
 
2.2  Concentrate 
 
Concentrate is generated as a by-product of the separation of the minerals from the seawater 
used for desalination. This liquid stream contains most of the source water’s dissolved solids 
in concentrated form, some pretreatment additives (i.e., residual amounts of coagulants, 
flocculants, and antiscalants) and other chemicals, and microbial contaminants and 
particulates rejected by the RO membranes. 
 
2.2.1  Quantity 
 
Concentrate quantity is a function of the desalination plant size and recovery. Desalination plant size 
is defined as the freshwater production capacity of the plant. Typically, plant recovery is expressed 
as the percentage of the total volume of saline source water that is converted into freshwater by the 
desalination plant. The recovery rate of SWRO plants is typically 40 to 55%. Operation at higher 
plant recovery results in the generation of a smaller concentrate volume of higher salinity. 
 
The daily volume of concentrate produced by the desalination plant can be calculated by the 
following formula: 
 

Qc = Qp × (1 − R)/R     (2.1)  

 
where Qp and Qc are the volumes of the plant freshwater production flow and concentrate flow, 
respectively, and R is the plant recovery in decimal. 
  



12 Water Environment & Reuse Foundation 

 
Figure 2.1. Desalination Process Sidestreams. 

Applying Formula 2.1, a seawater desalination plant producing 10.6 MGD (40,000 m3/day) of 
freshwater and operating at 45% recovery (R = 0.45) will generate concentrate of the following 
volume: 
 

Qc seawater plant = 40,000 m3/day × (1 − 0.45)/0.45 = 48,889 m3/day (12.9 MGD) 

2.2.2 Quality 

Concentrate water quality depends on the quality of the saline source water, the salt rejection 
characteristics of the desalination membranes, and the desalination plant recovery. Higher seawater 
salinity, SWRO membrane salt rejection, and desalination plant recovery yield higher concentrate 
salinity.  
 
Seawater concentrate usually has 1.5 to 2.0 times higher mineral content than the source water. 
Concentrate TDS can be calculated as a function of seawater and product water TDS 
concentrations and plant recovery (R) as follows: 
 
 TDSc = TDSs × [1/(1 − R)] − R × (TDSp)/(1 − R)            (2.2) 

 
where the plant recovery, R = product water flow rate   
     seawater flow rate   
 
The ion concentration factor based on 100% rejection can be calculated from the following 
equation: 
 

CF = 1/(1 − R)                (2.3) 
 
where CF = concentration factor, dimensionless. 
 



Water Environment & Reuse Foundation 13 

For more accurate calculation, if the membrane salt passage (SP) is known, the concentration  
factor can be calculated using the following formula: 
 

CF = [1 − (R × SP)]/(1 − R)               (2.4) 
 
Where SP, the salt passage = 1 - salt rejection, salt rejection = permeate TDS/feed TDS; all 
quantities are expressed as decimal. 
 
Because RO membranes reject some chemicals better than others, variable concentration 
factors may apply to specific chemicals. Exactly how the salinity concentration factor impacts 
the disposal of concentrate depends mainly on the means of disposal. In some cases, volume 
minimization (high salinity concentration factor) may be preferred, whereas in cases where 
the concentrate is to be discharged to waterways, achieving lower TDS concentration is 
usually more important than low volume. 
 
The salinity concentration factor is primarily limited by the increasing osmotic pressure of the 
generated concentrate. For RO seawater desalination systems, this limit is approximately 65 
to 80 parts per thousand (ppt). The combined effect of membrane rejection and seawater 
concentration typically renders the optimum recovery from a single-pass SWRO system to be 
as low as 40 to 45% (R = 0.40-0.45). Therefore, concentration factors for single-pass seawater 
desalination processes are often in a range of 1.5 to 1.8. 
 
The following rules can be used to predict concentrate quality based on seawater 
characteristics: (1) RO membranes reject heavy metals in a similar ratio as they do calcium 
and magnesium; (2) most organics are rejected in excess of 95% (except for organics of very 
low molecular weight); and (3) the pH of concentrate is generally higher than the pH of 
seawater because concentrate has higher alkalinity. 
 
If pretreatment is used, the RO membrane feed water has lower levels of certain constituents (i.e., 
particulates associated heavy metals, microorganisms, and particles) than the source water. Unless 
specifically targeted for pretreatment removal, most dissolved metal concentrations are materially 
unchanged. However, seawater pretreatment may result in a slight increase in the content of 
inorganic ions, such as sulfate, chloride, and iron, in the RO system feed water if coagulants and/or 
pretreatment with disinfectants are used. Concentrate may also contain residual organics from seawater 
conditioning with polymers and antiscalants. 
 
Concentrate has low turbidity [usually <2 Nephelometric Turbidity Units (NTU)] and low total 
suspended solids (TSS) and biochemical oxygen demand (BOD) levels (typically <5 mg/L) because 
most of the particulates contained in the water are removed by the desalination plant pretreatment 
system. However, if plant pretreatment sidestreams are discharged along with the concentrate, 
the blend may contain elevated turbidity, TSS, and occasionally BOD. Acids and scale 
inhibitors added to the desalination plant seawater are rejected by the SWRO membranes in 
the concentrate and also have an impact on its overall mineral content and quality. Scale 
inhibitor levels in the concentrate are typically <20 mg/L. 
  



14 Water Environment & Reuse Foundation 

2.3 Backwash Water 
 
Spent filter backwash water (backwash water) is a waste stream periodically produced by a 
desalination plant’s pretreatment filtration system. Depending on the type of pretreatment 
system used (granular or membrane filters), the backwash water will vary in quantity and 
quality. 
 
At present, the most widely used backwash treatment process is gravity settling in 
conventional or lamella plate sedimentation tanks followed by solids thickening and 
dewatering by belt filter presses or centrifuges (see Figure 2.2). 
 
Spent wash water from membrane pretreatment systems is usually treated in separate MF or 
ultrafiltration (UF) membrane modules or lamella settlers. Filter backwash sedimentation 
tanks are often designed for a retention time of 3 to 4 h and allow removal of more than 90% 
of the backwash solids. 
 
2.3.1 Quantity 
 
Backwash quantity mainly depends on the type of pretreatment (granular media or membrane 
filtration) and the solids content in the source water. Usually, granular media filtration pretreatment 
systems use 3 to 6% of the intake source water for backwash. In comparison, the backwash water 
generated by membrane pretreatment systems is 5 to 10% of the total volume of the intake source 
water. 
 
 

 

Figure 2.2. Schematic of a Typical Backwash Treatment System. 
  



Water Environment & Reuse Foundation 15 

The daily volume of backwash water can be calculated as a function of the production capacity of 
the desalination plant, the plant recovery, and the volume of backwash water as a percentage of the 
plant intake water flow as follows: 
 

Qbw = Qp × (BW/R)              (2.5) 
 
where Qbw and Qp are the daily flows of backwash water and plant product water capacity, 
respectively, expressed in m3/day; R is the desalination plant recovery expressed as a percentage of 
intake water; and BW is the volume of backwash water expressed as a percentage of the volume of 
the plant intake. 
 
Backwash volume increases with the increase of source water turbidity because the filter cycles 
between two backwashes shorten (because of accelerated solids accumulation in or on the filtration 
media), and the filters therefore need to be backwashed more frequently.
 
2.3.2 Quality 
 
The main constituents of the spent filter backwash water are the source water solids removed by the 
pretreatment system and the spent coagulant (if coagulant is used for source water conditioning prior 
to filtration). Compared to MF or UF membrane pretreatment filters, granular media filters 
typically require larger dosages of coagulant for pretreatment and therefore contain larger 
amounts of solids. Depending on the source water quality and the pretreatment technology, 
membrane pretreatment may be successfully operated without the addition of coagulant. 
Spent pretreatment filter backwash water may also include filter aid and coagulants. 
 
When ferric salts (ferric chloride or ferric sulfate) are used for saline source water coagulation, 
backwash water contains a mix of coagulated solid and colloidal particles and ferric hydroxide. The 
concentration of TSS in the spent backwash water can be estimated as a function of the TSS 
concentration of the seawater and the dosage of the applied iron coagulant using the following 
formula: 
 

TSSbw = (TSSs +
 0.8 × DoseFe) × Qs           (2.6) 
Qbw 

where TSSbw and TSSs are the TSS concentrations of backwash water and source water, respectively, 
in mg/L; DoseFe is the dose of ferric salt expressed as iron concentration, in mg/L; and Qbw and Qs are 
the daily flows of desalination plant backwash water and intake source water, respectively, in 
m3/day. 
 
Using Formula 2.6, the TSS concentration of the backwash water generated by the pretreatment 
system of the 10.6-MGD (40,000-m3 /day) desalination plant described in the previous example, 
with a TSS concentration of the seawater of 2.5 mg/L, that is treated with ferric chloride coagulant at 
a dosage of 5.0 mg/L (as iron) before pretreatment, will be 
 

TSSbw = (2.5 mg/L + 0.8 × 5.0 mg/L) × 40,000 m3/day = 58.5 mg/L 
4444 m3/day 

This example indicates that backwash water could contain a significant amount of solids, and its 
concentration could exceed the 30-mg/L TSS discharge limit (secondary treatment standard for 
WRRFs) commonly applied for surface water discharges.  



 

16   Water Environment & Reuse Foundation 

2.3.3 Disposal of Spent Backwash Water 

If equalized and mixed with the desalination plant concentrate, the TSS backwash concentration 
could be reduced below the regulatory threshold for suspended solids (i.e., 30 mg/L). As 
indicated in a previous example, a 10.3-MGD (40,000-m3/day) seawater desalination plant operating 
at 45% recovery will have a daily concentrate discharge volume of 12.9 MGD (48,889 m3/day). 
Because concentrate can be assumed to be void of suspended solids (TSS = 0 mg/L), the TSS of the 
blend of 48,889 m3/day of concentrate and 4444 m3/day of backwash water with 58.5 mg/L of TSS 
will be 
 

TSSblend = (58.5 mg/L × 4444 m3/day) + (0 mg/L × 48,889 m3/day) = 4.9 mg/L 
(4444 m3/day + 48,889 m3/day) 

 
This calculation indicates that blending the concentrate and the backwash water will be beneficial. 
However, the continuously low solids content can only be achieved if the backwash water and the 
concentrate are mixed and equalized before their discharge. In practical terms, backwash water 
from the washing of the media of the individual pretreatment filter cells is generated periodically, and 
solids load discharge is not evenly distributed unless it is equalized. As a result, if the spent filter 
backwash is released as it is generated, even if blended with the concentrate, such release will cause 
discharge TSS spikes of undesirable magnitude. Therefore, backwash water is typically stored in 
equalization tanks and released from these tanks at a near constant rate. The released backwash 
water may undergo dechlorination and pH neutralization (if needed). 
 
Because ferric hydroxide (commonly known as rust) is red in color, the backwash water of 
pretreatment systems using ferric coagulants is discolored. Therefore, a direct discharge of 
the backwash water into a surface waterbody without equalization causes discoloration of the 
entire plant discharge. Although iron contained in the backwash water is typically not 
harmful to the marine environment, concentrate discoloration usually is not acceptable from 
an aesthetic point of view. To address this challenge, regulatory requirements often 
necessitate backwash treatment in an on-site solids handling system to remove the iron 
hydroxide. Such treatment is of critical importance if the desalination plant discharge will be 
disposed by shallow beach well injection or by shallow or onshore surface water discharge. 
 
Although surface water discharge after blending with concentrate is the most commonly 
practiced method of spent filter backwash disposal at present, alternatively, at small plants, 
this sidestream could be discharged to the sanitary sewer for further treatment at the local 
WRRF. Usually, coagulant contained in the backwash water can have a positive impact on 
the WRRF primary clarification process. However, backwash water may inhibit the 
secondary biological treatment of the wastewater because of its high salinity. Therefore, 
discharging spent filter backwash water to the sanitary sewer requires careful consideration of 
the impact of this discharge on the operation of the receiving WRRF. In addition, possible 
effects of the discharge on the wastewater conveyance network need be considered. 
 
Besides iron, other conditioning chemicals that may be contained in the spent filter backwash 
water include flocculants, chlorine compounds, acids, and biocides. These conditioning 
chemicals are usually in quantities that do not have a significant impact on the overall 
desalination plant discharge water quality after the dilution of the spent backwash water with 
desalination plant concentrate. Because such concentrate dilution is of critical importance to 
the mitigation of the environmental impact of the spent filter backwash water, most 
desalination plants have an interim retention (buffer) tank for blending the desalination plant 



 

Water Environment & Reuse Foundation  17 

waste streams prior to their discharge. 
 
Another option becoming a widely practiced backwash management alternative is on-site 
treatment prior to surface water discharge or recycling upstream of the filtration system.  
The filter backwash water must be treated at the membrane treatment plant when its direct 
discharge does not meet surface waterbody water quality requirements. 
 
The settled filter backwash water can be either disposed of with the desalination plant 
concentrate or recycled at the head of the pretreatment filtration system for reuse. It may be 
more cost-effective to recycle and reuse the settled filter backwash water rather than to 
dispose of it with the concentrate. However, when considering the recycling of on-site-treated 
backwash water to the head of the desalination plant, careful consideration should be given to 
the potential for recirculating sludge polymers and to any other process chemistry changes 
that may result from such recycling. 
 
Blending and disposal with the concentrate may be more beneficial if the concentrate water 
quality is inferior and if it cannot be disposed of to a surface waterbody without prior dilution 
with a stream of lesser salinity. The solid residuals (sludge) retained in the sedimentation 
basin are often discharged to the sanitary sewer in liquid form (typically practiced at small to 
medium plants) or dewatered on-site in a designated solids handling facility. 
 
2.4 Disposal of Spent Membrane Flush Water 
 
Membranes used for seawater pretreatment and RO separation have to be cleaned periodically with 
chemicals to remove foulants accumulated on the membrane surface during routine plant operations. 
Because the cleaning is completed without removing the membranes from the membrane vessels 
that contain them during normal operation, such a cleaning process is referred to as clean-in-place 
(CIP). The type and combination of CIP chemicals are selected based on the predominant type of 
fouling occurring on the membrane surface (particulate, colloidal, organic, or microbiological). 
Because often more than one type of fouling occurs on the membrane surface, a combination of CIP 
chemicals may need to be used to recover membrane performance. The typical cleaning frequency 
of the RO membranes is three to four times per year, and that of the pretreatment 
membranes is six to eight times per year. 
 
Membrane trains are usually cleaned sequentially. A chemical cleaning solution is circulated 
through the membrane train for a preset time. After the cleaning solution circulation is 
completed, the spent cleaning solution is evacuated from the train to a storage tank, and the 
membranes are flushed with permeate (flush water). The flush water is used to remove all the 
residual cleaning solution from the RO train to prepare the train for normal operation. The 
flush water is stored separately from the rest of the plant permeate in a flush tank. 
 
All membrane cleaning streams listed previously are typically conveyed to one or more wash 
water or buffer tanks, often named “scavenger tanks,” for retention and treatment. These tanks 
must be able to retain the waste cleaning solution from the simultaneous cleaning of a 
minimum of two membrane trains and at least two CIP cleaning and flushing cycles. The 
scavenger tanks should be equipped with mixing and pH neutralization systems. The mixing 
system should be installed at the bottom of the tanks to provide complete mixing of all the 
cleaning solution streams listed previously. 
 
After mixing with flush water, the concentration of the spent cleaning solution chemicals will 



 

18   Water Environment & Reuse Foundation 

be reduced significantly. The spent membrane cleaning solution should be neutralized to a pH 
compatible with the pH requirements for discharge to the wastewater collection system. At 
many plants, only the most concentrated first flush is discharged to the wastewater collection 
system. The rest of the flush water usually has only trace levels of contaminants and is most 
often suitable for a surface water discharge (i.e., discharge to the ocean or other nearby 
waterbody). As indicated previously, desalination plants are often provided with a buffer tank 
that receives and blends all plant waste streams prior to discharge (Figure 2.3). 
 
The buffer tank is sometimes equipped with a pH adjustment system to control discharge pH 
and an aeration system to mix tank content and to boost the oxygen of the discharge. Such a 
configuration is most common for ocean water discharges. 
 
It is essential that the WRRF’s sewer system flow limitations and requirements and 
pretreatment requirements are fully understood and taken into account in developing the 
approach to managing the spent flush water from CIP and to discharging such water to the 
wastewater collection system. The volume of discharge as well as the chemical content and 
pH need to be compatible with both the sewer conveyance network and the WRRF’s 
operation. All waste stream discharges to the sewer system are usually regulated by local 
utility requirements, and this desalination plant waste stream has to be pretreated (usually by 
pH adjustment) to comply with such pretreatment requirements. 